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Revision Page 
 
Rev. No. Date Description 

0 18 December 2023 
Issued by FLane 

Prepared by FLane 

A 18 March 2024 
Model number, FCC ID and IC ID were updated-

KV 

B 25 April 2024 IC ID has been updated-KV 

C 15 May 2024 
Corrected Calculation for <50mm testing 

Updated distance to 3cm/30mm – FL 

D 4 June 2024 Updated Units and round up values – FL 

E 12 June 2024 Added SAR estimate calculation – FL 

F 27 June 2024 
Updated ISED SAR estimate to Conducted Power 

+ tune up tolerance – FL 

G 27 June 2024 Set SAR calculation back to EIRP – FL 
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1 Regulatory Requirements:   
FCC Part 1.1310, 2.1091, 2.1093 
KDB 447498 D01 
RSS-102, Issue 5 
 
 
Summary:   
The purpose of this report is to reevaluate the EUT’s transmitter at a different distance than 
reported in the original grant. This is for exemption from routine SAR testing. 
 
EUT: 
Model:      EG-01-AC-00 
FCC ID:     NZLEG-01-AC-00 
IC:      4112A-EG01AC00 
 
MPE Lab     Nebraska Center for Excellence in Electronics 
MPE Labs FCC Cab Designation:  US1060 
MPE Labs ISED Cab Designation:  US0177 
 
 
  



NCEE Labs  Report Number: RFE20220506-20-M1G Rev: G 
Test Report  Prepared for Gentex Corporation 

 

The Nebraska Center for Excellence in Electronics 
4740 Discovery Drive 

Lincoln, NE 68521   Page 4 of 8 
 

2 FCC Limits, Part 1.1310 

Frequency 
range 
(MHz) 

Electric field 
strength 

(V/m) 

Magnetic field 
strength 

(A/m) 

Power density 
(mW/cm2) 

Averaging 
time 

(minutes) 

(A) Limits for Occupational/Controlled Exposure 

0.3-3.0 614 1.63 *100 6 

3.0-30 1842/f 4.89/f *900/f2 6 

30-300 61.4 0.163 1.0 6 

300-1,500   f/300 6 

1,500-100,000   5 6 

(B) Limits for General Population/Uncontrolled Exposure 

0.3-1.34 614 1.63 *100 30 

1.34-30 824/f 2.19/f *180/f2 30 

30-300 27.5 0.073 0.2 30 

300-1,500   f/1500 30 

1,500-100,000   1.0 30 
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Occupational/Controlled ☐     

General Population/uncontrolled ☒     

FCC Power Density Calculations 

Mod. 
(802.11x 

/ Data 
rate 

Frequency 
Conducted 

Output 
Power 

Peak Power 
EIRP +10% for 

Tolerance 
(P10) 

SAR 
Exemption 
Calc (SAC) 

Sar Exemption 
Limit (SAL) 

% of limit Result 

 GHz mW mW   %   

B 1 2.4120 20 22 1.1 3.0 38.0 PASS 

B 1 2.4370 20 22 1.1 3.0 37.9 PASS 

B 1 2.4620 20 22 1.1 3.0 37.6 PASS 

B 11 2.4120 20 22 1.1 3.0 38.3 PASS 

B 11 2.4370 20 21 1.1 3.0 37.3 PASS 

B 11 2.4620 20 22 1.1 3.0 37.6 PASS 

G 6 2.4120 20 22 1.2 3.0 38.7 PASS 

G 6 2.4370 20 23 1.2 3.0 39.1 PASS 

G 6 2.4620 19 21 1.1 3.0 37.4 PASS 

G 54 2.4120 20 22 1.2 3.0 38.5 PASS 

G 54 2.4370 19 21 1.1 3.0 36.7 PASS 

G 54 2.4620 20 22 1.1 3.0 37.9 PASS 

N 0 2.4120 20 22 1.1 3.0 37.6 PASS 

N 0 2.4370 20 22 1.1 3.0 37.6 PASS 

N 0 2.4620 19 21 1.1 3.0 37.0 PASS 

N 7 2.4120 20 22 1.1 3.0 37.8 PASS 

N 7 2.4370 20 21 1.1 3.0 37.2 PASS 

N 7 2.4620 19 21 1.1 3.0 36.7 PASS 

 

Distance (d) 30 mm     

SAC = (P10 / d)*sqrt(f) – used to calculate exposure at "d"(mm) per KDB447498 Sec. 
4.3.1(a) 

EIRP = Cond. Power * Gain, measured as field strength 

f = Frequency (GHz) 

S = power density (mW/cm^2) 

P10 = transmitter conducted power (in mW) 

G = antenna numeric gain (Numerical) 

d = distance to radiation center (mm) 

 
Result:  
Complies  
Note:  
The user’s manual will stipulate that a 3cm/30mm distance from the user is to be maintained. 
EIRP values in mW were multiplied by 1.1 to account for a 10% tolerance. Worst case 
transmitter/modulation margin was bolded. 
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3 ISED Limits, RSS 102 
RSS 102, Issue 6, Section 6.3  

 
 

ISED Power Density Exemption Calculations 

Mod. 
(802.11x 

/ Data 
rate 

Freq. 
Conducted 

Power 
Cond. Power 

+10% Tolerance  
Antenna 

Gain 

EIRP +10% 
Tolerance 

(PMax) 

Exemption 
Limit (PMax-

Exem) 
Result 

 MHz mW mW Num. mW mW  

B 1 2412.000 20.000 22.00 2.43 53.51 89.21 PASS 

B 1 2437.000 19.860 21.85 2.43 53.13 89.07 PASS 

B 1 2462.000 19.630 21.59 2.43 52.52 88.93 PASS 

B 11 2412.000 20.180 22.20 2.43 53.99 89.21 PASS 

B 11 2437.000 19.540 21.49 2.43 52.28 89.07 PASS 

B 11 2462.000 19.590 21.55 2.43 52.41 88.93 PASS 

G 6 2412.000 20.400 22.44 2.43 54.58 89.21 PASS 

G 6 2437.000 20.490 22.54 2.43 54.82 89.07 PASS 

G 6 2462.000 19.480 21.43 2.43 52.12 88.93 PASS 

G 54 2412.000 20.300 22.33 2.43 54.31 89.21 PASS 

G 54 2437.000 19.210 21.13 2.43 51.39 89.07 PASS 

G 54 2462.000 19.750 21.73 2.43 52.84 88.93 PASS 
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N 0 2412.000 19.830 21.81 2.43 53.05 89.21 PASS 

N 0 2437.000 19.700 21.67 2.43 52.71 89.07 PASS 

N 0 2462.000 19.290 21.22 2.43 51.61 88.93 PASS 

N 7 2412.000 19.930 21.92 2.43 53.32 89.21 PASS 

N 7 2437.000 19.520 21.47 2.43 52.22 89.07 PASS 

N 7 2462.000 19.160 21.08 2.43 51.26 88.93 PASS 
  

 

SAR Estimate calculation per RSS102 Issue 6 Sec 7.1.8 
 

SAREstimated(W/kg) = (PMax/PMax-Exemption)*0.25*SARLimit(W/kg) 
0.246W/kg = (54.82/89.07)*0.25*1.6 

 
PMax = The maximum EIRP level including tune-up tolerance for the exempted 
transmitter 
PMax-Exem = The maximum power level of exemption at the same frequency and distance 
for the exempted transmitter 
SARLimit = The applicable SAR limit (e.g. 1.6W/kg for 1g or 4W/kg for 10g) 

 
Note:  
The user’s manual will stipulate that a 3cm/30mm distance from the user is to be maintained. 
EIRP values in mW were multiplied by 1.1 to account for a 10% tolerance.  
 
Result: 
The EUT was found to be exempt from routine SAR testing and COMPLIANT with FCC and 
ISED RF exposure requirements. 
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REPORT END 


